
Assembly - Thatcherator - 20

ASSEMBLY - THATCHERATOR
Assembly - Thatcherator

Identify Parts

Box of Parts

Bag of Parts

Assemble Tow Bars

1. Align tow bars (A) as shown.

Qty. Part Description

1 Tray Assembly (A)

2 Tow Bar (B)

2 Wheel Assembly (C)

1 Lock Plate (D)

1 Bag of Parts (E)

1 Tethered Pin Assembly (F)

2 Mounting Bracket (G)

1 Carriage Frame (H)

1 Lift Handle (I)

Qty. Part Description

1 Vinyl Handle Grip

2 Plated Pivot Bushing, 3/8 in.

2 Painted Clevis

1 Spring

2 Carriage Bolt, 5/16 x 1-1/4 in.

1 Hex Bolt, 5/16 x 1-1/2 in.

B

C

A

I

G

H

EF

M56871

D

1 Carriage Bolt, 5/16 x 2 in.

2 Carriage Bolt, 5/16 x 2-1/4 in.

1 Hex Bolt, 3/8 x 1-1/4 in.

1 Hex Bolt, 3/8 x 1-1/2 in.

2 Hex Bolt, 5/8 x 3-1/4 in.

4 Hex Nut, 5/8 in.

2 Lockwasher, 5/8 in.

2 Flat Washer, 5/16 in.

2 Flat Washer, 3/8 in.

4 Flat Washer, 5/8 in.

2 Hex Locknut, 3/8 in.

1 Hex Nut, 5/16 in.

1 Lockwasher, 5/16 in.

1 Lift Lock Pin

7 Carriage Bolt, 5/16 x 1 in.

13 Hex Nuts w/Nylon Insert, 5/16 in.

Qty. Part Description

A

M79138


